

乳がん レジメン

レジメン	薬剤	投与量(mg/m ²)	投与経路	投与日	投与スケジュール
3-weekly TXT	ドセタキセル	60	静注	d1	21日/コース
3-weekly TXT+HER	ドセタキセル	60	静注	d1	21日/コース
	トラスツズマブ	初回: 8mg/kg 2回目以降: 6mg/kg	静注 静注	d1 d1	
nab-PTX	パクリタキセル(アルブミン懸濁型)	260	静注	d1	21日/コース
nab-PTX+Bev	パクリタキセル(アルブミン懸濁型)	100	静注	d1,d8,d15	28日/コース
	ベバシズマブ	10mg/kg	静注	d1,d15	
FEC60	エピルビシン	60	静注	d1	21日/コース
	フルオロウラシル	500	静注	d1	
	シクロホスファミド	500	静注	d1	
FEC75	エピルビシン	75	静注	d1	21日/コース
	フルオロウラシル	500	静注	d1	
	シクロホスファミド	500	静注	d1	
HER	トラスツズマブ	初回: 8mg/kg	静注	d1	21日/コース
		2回目以降: 6mg/kg	静注		
HER+CPA	トラスツズマブ	初回: 8mg/kg	静注	d1	21日/コース
		2回目以降: 6mg/kg	静注		
	カペシタビン	体表面積 1.33m ² 未満→3000mg/day、 1.33~1.57m ² →3600mg/day、 1.57~1.81m ² →4200mg/day、 1.81m ² 以上→4800mg/day	経口	d1~d14	
HER+S-1	トラスツズマブ	初回: 8mg/kg	静注	d1	21日/コース
		2回目以降: 6mg/kg	静注		
HER+S-1	テガフル・ギメラシル・オテラシル配合剤	体表面積 1.25m ² 未満→80mg/day、 1.25~1.50m ² →100mg/day、 1.50m ² 以上→120mg/day	経口	d1~d14	
		ゲムシタビン	1250	静注	d1,d8
		HP+GEM	ペルツズマブ	初回: 840mg/body	静注
2回目以降: 420mg/body	静注				
HP+GEM	トラスツズマブ	初回: 8mg/kg	静注	d1	21日/コース
		2回目以降: 6mg/kg	静注		
	エリブリン	1.4	静注	d1,d8	
HP+Eri	ペルツズマブ	初回: 840mg/body	静注	d1	21日/コース
		2回目以降: 420mg/body	静注		
	トラスツズマブ	初回: 8mg/kg 2回目以降: 6mg/kg	静注 静注	d1	

HP+S-1	ペルツズマブ	初回: 840mg/body	静注	d1	21日/コース
		2回目以降: 420mg/body	静注		
	トラスツズマブ	初回: 8mg/kg	静注	d1	
		2回目以降: 6mg/kg	静注		
テガフル・ギメラシル・オテラシル配合剤	体表面積 1.25m ² 未満→80mg/day、 1.25~1.50m ² →100mg/day、 1.50m ² 以上→120mg/day	経口	d1~d14		
HP+TXT60	ペルツズマブ	初回: 840mg/body	静注	d1	21日/コース
		2回目以降: 420mg/body	静注		
	トラスツズマブ	初回: 8mg/kg	静注	d1	
		2回目以降: 6mg/kg	静注		
ドセタキセル	60	静注	d1		
HP+TXT75	ペルツズマブ	初回: 840mg/body	静注	d1	21日/コース
		2回目以降: 420mg/body	静注		
	トラスツズマブ	初回: 8mg/kg	静注	d1	
		2回目以降: 6mg/kg	静注		
ドセタキセル	75	静注	d1		
HP+VNR	ビノレルビン	25	静注	d1,d8	21日/コース
	ペルツズマブ	初回: 840mg/body	静注	d1	
		2回目以降: 420mg/body	静注		
	トラスツズマブ	初回: 8mg/kg	静注	d1	
2回目以降: 6mg/kg		静注			
Eri	エリブリン	1.4	静注	d1,d8	21日/コース
Eri+HER	エリブリン	1.4	静注	d1,d8	21日/コース
	トラスツズマブ	初回: 8mg/kg	静注	d1	
		2回目以降: 6mg/kg	静注		
T-DM1	トラスツズマブ・エムタンシン	3.6mg/kg	静注	d1	21日/コース
PTX+Bev	パクリタキセル	90	静注	d1,d8,d15	28日/コース
	ベバシズマブ	10mg/kg	静注	d1,d15	
VNR	ビノレルビン	25	静注	d1,d8	21日/コース